Chassis Components - Click on part for more information

  • Product Image for #73513#73513 - BUMPER/BODY POST SET

Back to top

Drivetrain - Click on part for more information

  • Product Image for #61050#61050 - 39 TOOTH PULLEY (BALL
  • Product Image for #61052#61052 - 16T PULLEY (2PCS)
  • Product Image for #61237#61237 - BEARING HOLDER PARTS
  • Product Image for #61243#61243 - WHEEL AXLE (2 PCS)
  • Product Image for #61244#61244 - DRIVE SHAFT 44mm (2pcs)
  • Product Image for #72105#72105 - DIFF RING D CUT TYPE (2pcs)
  • Product Image for #A150#A150 - BALL 2mm (12pcs)
  • Product Image for #A151#A151 - DIFFERENTIAL BALL (3/32) 2.4mm
  • Product Image for #A165#A165 - SPRING 6x7x1.5mm (DIFFERENTIAL)
  • Product Image for #A166#A166 - DIFF THRUST WASHER 2.2x6mm
  • Product Image for #HB70738#HB70738 - BELT 169T (CYCLONE)
  • Product Image for #HB70739#HB70739 - BELT 62T (CYCLONE)

Back to top

Suspension & Steering - Click on part for more information

  • Product Image for #61246#61246 - TURNBUCKLE 3X24mm (2 PCS)
  • Product Image for #61247#61247 - TURNBUCKLE 3X34mm (2PCS)
  • Product Image for #6543#6543 - RACING SHOCK SPRING 14x25x1.5mm
  • Product Image for #6820#6820 - SILICONE O-RING P-3
  • Product Image for #73508#73508 - STEERING PARTS SET
  • Product Image for #73510#73510 - SHOCK PARTS/BALL END SET
  • Product Image for #73523#73523 - BLADDER 12x3.5mm (FLAT
  • Product Image for #75119#75119 - SUSPENSION SHAFT 2.5x24.5mm
  • Product Image for #75122#75122 - STEERING BLOCK BUSHING (4pcs)
  • Product Image for #75143#75143 - SERVO SAVER SET

Back to top

Electronics - Click on part for more information

  • Product Image for #z150#z150 - ANTENNA PIPE SET

Back to top

Hardware - Click on part for more information

  • Product Image for #72111#72111 - SHIM SET 3x5mm (M3x5x0.1-0.2-0
  • Product Image for #75106#75106 - BODY PIN
  • Product Image for #75115#75115 - BALL STUD 4.3x10.3mm (2mm
  • Product Image for #75116#75116 - BALL STUD 4.3x13mm (2mm
  • Product Image for #b017#b017 - BALL BEARING 4x8x3mm (2pcs)
  • Product Image for #b021#b021 - BALL BEARING 5x10x4mm (2pcs)
  • Product Image for #b030#b030 - BALL BEARING 10x15x4mm (2pcs)
  • Product Image for #Z082#Z082 - FLAT HEAD SCREW M3x8mm (HEX
  • Product Image for #z083#z083 - FLAT HEAD SCREW M3x10mm (HEX
  • Product Image for #Z203#Z203 - WASHER M3x6mm (10pcs)
  • Product Image for #z224#z224 - WASHER 3x8mm (10pcs)
  • Product Image for #z242#z242 - E CLIP E2mm (20pcs)
  • Product Image for #z264#z264 - PIN 2x10mm (10pcs)
  • Product Image for #Z305#Z305 - SCREW POST M3x15mm (4pcs)
  • Product Image for #Z351#Z351 - BUTTON HEAD SCREW M3x6mm (HEX
  • Product Image for #Z352#Z352 - BUTTON HEAD SCREW M3x8mm (HEX
  • Product Image for #Z353#Z353 - BUTTON HEAD SCREW M3x10mm (HEX
  • Product Image for #Z354#Z354 - BUTTON HEAD SCREW M3x12mm (HEX
  • Product Image for #Z356#Z356 - BUTTON HEAD SCREW M3x18mm (HEX
  • Product Image for #Z676#Z676 - LOCK NUT M3 THIN TYPE (4pcs)
  • Product Image for #z684#z684 - FLANGED LOCK NUT M4 (4pcs)
  • Product Image for #z700#z700 - SET SCREW M3x3mm (6pcs)
  • Product Image for #z705#z705 - SET SCREW M3x10mm (6pcs)
  • Product Image for #Z724#Z724 - SET SCREW M4x8mm (ROUND
  • Product Image for #Z775#Z775 - SET SCREW TP3.2x5mm (6pcs)
  • Product Image for #Z814#Z814 - ALUMINUM WASHER 3x6x0.75mm
  • Product Image for #Z817#Z817 - ALUMINUM WASHER 3x6x2.0mm
  • Product Image for #Z825#Z825 - WASHER M4x6x0.2mm
  • Product Image for #z852#z852 - WASHER 5x7x0.2mm (10pcs)

Back to top

Bodyshells & Body Accessories - Click on part for more information

  • Product Image for #66811#66811 - MOORE-SPEED DODGE STRATUS BODY
  • Product Image for #66812#66812 - MOORE-SPEED MAZDA 6 BODY

Back to top

Oils & Chemicals - Click on part for more information

  • Product Image for #Z155#Z155 - DIFFERENTIAL LUBE (SILICONE)

Back to top

Tools - Click on part for more information

  • Product Image for #z901#z901 - ALLEN WRENCH 1.5mm
  • Product Image for #z950#z950 - CROSS WRENCH (SMALL)
  • Product Image for #z960#z960 - TURNBUCKLE WRENCH (4mm/5.5mm)

Back to top

Select your region:

Select your language:

Get more HPI! Login to MYhpi now!